B «-8009VC
BT

A 7 72 4 2

JACK SEWING MAE:HINE
|  HTTP://WWW.CHINAJACK.COM



H =X
CONTENTS

—. NMLFEEAE/Frane assemblies

.. %8 & EE/Cloth plate assemblies

=, IXERLH}/Feed assemblies

U, =EHHF1F/ Crankshaft drive assemblies

T+ 2263/ Thread takeup assemblies

75~ MEEFE M /Needle feeding assemblies

+. EFFFERE/Needle bar assemblies

J\. JEJEIER 1/ Presser foot assemblies

L. 22835+ / Tension spring assemblies

T JHZE B 44: /Lubrication assemblies

T —. 4&1EHERA4/ Transmission assemblies

+ 70 Ja M E 2RI / After cam Fight assemblies
+=. a4/ After cam assemblies

UYL BEEEERAE (1) /Accessories assemblies
B4 (2) / Accessories assemblies
75 FEARERAE (3) /Accessories assemblies
-+, DI EIRE H#44/DI special for direct drive

_[_
A

assemblies
PRUEE B F 3R Standard mearsurement part list
JK-8009VC 1 FH i3 A

o N

11
13
15
17
19
21
23
25
27
29
31
33

35
36



/N HTRE

FFHEINABEMEE, RNFTOZRICHRSME. HERERE
155%, RERBHTIE.
G ARIREIMEERIEE,
B EIRIREER.
oLENIIEIE R, BB AR EHE T BRI ASER)
STEXTHELNM B TS, TS, B T SRR, AFFLEEE
B, SoBYIRTEE, FERRARMERR NAELIAIEIR, S9Nt NERI
fa, B TRE.

A OBSERVE THESE SAFETY PRECAUTIONS

Though Our takes the utmost care to produce safe sewing machines and devices ,
operstors should follow these basic safetyrules .

oTo prevent accidents , do not remove safety devices or parts while operating the
machine .

oDo not leave tools or other unnecessary objects on the machine table while
operating the machine .

eBefore maintenance , adjusting , cleaning , threading or replacing the needle , and
to prevent accidents , be sure the power is turned off . Chaeck that the machine will
not operate when the pedal is pressed .

AR

EABESTNDEMERLT, EXERFEORRIREERSMENEE. XA
TR R OB, SN KREE, X2REkR. BE
xiggiFfE, (HMTERRNIRD, BEENTRF MEALL.

Note

In case a clutdh type motoris used,, it will keep on rotating by inertia afier turning off
power supply . (DIt the machine pedal @is stepped on inadvertently , it is
dangerous because the machine will move unexoectedly keep on stepping on the
pedal@uuntil the machine comes to a stop after tuming off power supply .

e
%

o EEFELIMN AR, SWiFRIERIR.

o FERRIHIE W A= .

oA T REREM, B RIFNERAEIN, ABENSRETFTRHRI,
BEYLUEE.

o Tum the power off before leaving the machine table .

oln the event of a power failure,be sure to tum the machine off.

oCheck that the machine is socurely groundee.

T *ﬂ%ﬁ*ﬂﬂﬁﬁ%

I AR ZEE A T EREHIE R A S ERRFIEC I, RFLRENEEE
Rekse (E1&)

FHRER TR, RAFEERN, 1F

How to setup amachine

Iy With referenceto diagrams for table cutting and mounting  partlistinstall
vibration-reducing base and thread stand in sequence (Fig. 1 &2)

HELIHL
MACHINE

T Mgt

AN CUSHION RUBBER
SHkb

BRACKET

el 1(Fig.1) FI2(Fig.2)

2, DAREEANRETE 518, AR EUFERAE T20mmE A, [E
RIAREEN, JBRmRELIH . (E3&4)

2+ Mount the machine head over the rest board Connect the machine hand wheel
to the clutch motor with the V-belt. Adjust the tension of the V-belt so that it can be
about 20 mm bent inward when you presse the center of V-belt and make sure the
clutch motor tuming direction is clockwise as shown Figure 3 Install the belt cover

according to Figure 4.

A
&3 (Fig3)

3. EERRGETELR, 1H2R (R2)
3. Motor pulley size and sewing speed, please refer to table No2

1 (Tablel)

MaC(hine Speed Motor Pulley Outer Diameter (mm)
s.p.m
K30/ 5y 60Hz S50Hz
4,500 90 105
4,000 80 95
3,500 70 85
==
’IE H
(LG

1. FERFHSEEN— AR AEEEEE (k1) BI80%, FHiF
IFIEMNSIAE R GRD .

2. SRR A40mm.

3. DiARIAE: BERIEIA, 3HERR00W (12HP) .

Note:

1+ New machine run a speed approximately 80% of the Maximum speed in the
first month (table.1).Be sure to choose proper motor pulley for your machine,
2. Tabletop is 40mm thick.
3. Specification of motor:clutch motor 3 phase,2poles 400W (1/2HP)
— RIS E#R
SR ERRIHICERER

(1) SEERBEN (E5&6)
OISR L ATEF, LUELZEAE A BT BT A0 =R I R i 3 FAMOBIL# 10
FAGIPFHELSHIHMMAN, EhELTHERRELR EREF, R
[ETESRIZLLA;
oMM BRAERERENERN, BEEHE. LR EFNH
Epi= 8

(2) EEHmAE# (E3)
OIFIRLL AARIETF, EmTEHHEEHE;
O RIEKAHB[AFS, BTHBERANNEHERITHEHMA
Bir—X.

(3) iEimERnE 1 (E7)
o AN BHFR KA MR, WEEA—BRITER, LENTEGR
El-
Lubricant oil filling and change
New machines are shipped out with enpty chambers .please fill
lubricant oil imto new machines before run them.
L. Filling lubricant oil :(Fig.5&6)
e Loosen Knob (A) fill in with accompanyed super-high-speed
lubricant oil its equivalent such as Mobil#10 or #32,until the oil up
be-fween two marks on Insicator(C)
2. Lubricant oil change :(Fig.3)
® Loosen Knob (A) drain oil fiom the tank then tight it up.
e In order to p rolong machine life please change hubricant oil after 4 week of
operation. There after,change oil every 4 months.
3. Replacing oil filter: (Fig.7)
oOur machines are equipped with ol filters. Take our the filters and
clean them up every month.Replace with new filters if necessary.



S 2SRRI SR ©) IBSEARMESEHEIE,
GO OTSN  jesT s 6) LB, MRS ©) L, 1)
o) HIAMSTHATA, FFE.

@ (usf
@ Thread tension adjustment
&5 (Fig.5) &6 (Fig.6) &7 (Fig.7) 1. Thread temsion should be adjusted in regarding to kinds of threads fabrics,
_ thickness of fabrics ,and stitch lengthefc.  (Fig9)
=. SR Tum thread knob clockwise for tighter tension and vice versa (Fig.11)
PeRSEE S RES B G2) 2 Adjustment.(Fig.12) The position for Needle thread Take-up Lever (B) is adjustable

according to thread used. Loosen screw (A) ;jmove lever (B) up and down for the

For specification and sizes of needles.please refer to(table.2) : I ) S .
optimum position .For instance ,when using high extansion thread ;move lever (B)

NEEDLE SYSEEN NEEDLE SiZE upward to make a bigger needle thread loop for lower to chain easily .
SCHMETZ UY113GS #70 - #160

ORGAN Uol113 #11 - #18

L

LIFTVRET () FHEUT . (B9
IR E LR, FHEEHIMERES.

3SEFHRIRET ).

A EAHBEBYINXR. MRNEHRETERH, TMESSIEBE 10(Fig10) 11 Fig1D) 12(Fig12)
WSt IRE A%, FER.

1.Loosen screw (A) and take out the used needle.(Fig.8) LESHT LA ERERR, FRHRSHHREAER13205mm. (&13)

2 Putnew necdle into the holder holes asthey can go and left the long groove of 25 TFF LT MERATEE (A), FHAFHRET B), ETREMNHERREEER
needle face you and Fasten Screw (A) §T. (&4

3Needle and loopers have close interaction.improper needle setting will e
skipping stitches,breaking Threads,and damaging loopersplease Pay fing ;£ 5.
attention to needle installation, ey [ [
METSEERRE, LIRES—RETEIEHRFLPR (E14).

X .. .

Needle position adjustment

1 Needle tip should be 13+0.5mm height from Needle plate when Needle Bar mores

to ts top position. (Fig.13)
| 2.The position of needle bar can be adjusted by [1] removing rubber cap (A) and
_ loosening nut {B) [2] moving needle bar up and down ,to proper position and [3]

8 (Fig 8) tightening screw (B) and insertin cap (A). (Fig.14)
N2 Not:
. . ‘ o N Be sure that every needle goes through the center of needle holes on Needle plate.

1IRBEIRTRE, RN IR, BT REEIR. (Fig.15)
QIEF R, AR | MRS Erh AR, A
A TR . (E10)
Threading
1.Refer to the sewing type you need for comrect threading .Any
incorrect threading may cause thread brake . uneven stitches or skip
stitches. (Fig.9) —_—
2.For looper threading ,pull out the lever of looper set the arron then 13 (Fig.13) 14 (Fig.14) 15 (Fig.15)

thread properly .cause thread brake . uneven stitches or skip stitches.
(Fig.10) €. e

FRAMBET (), FEPEHE SHETRYEIREA0-01mm (B 16) R FSHREEET (A) -

Needle guide adjustment
Loosen screw (A) to allow a gap of 0-0.1mm between needles and needle Guide
(Fig.16) then tighten screw (A).

I\ SHEESRNERE

LBBEHRAGHILL, FRIMEIEIRT W . E(0
DR LTI SO, E(7)
& (Fig9) 3 BB S S HUROIEIR0-0.5mm, TESHEIBET (W)

Adjustment between needles and loopers

F. EERRGVERE
1.Put Loopers into Looper holder with screw (A) slightly tightened .(Fig. 16)
| AR IR TR ZE SR A 2t , BEELEES IR AR T 2Tum pu]ley to move looper pom[ upto the center line Ofneed[e(l: lg 17)

. 3.Adjust the gap between needle tip and looper tip to be 0-0.05mm , Tighten screw
FHBERTIET S e TSR, R AL . (A)wp.

2



00.1mm

[#l16 (Fig.16)

L. TERIEE

LRSI T TR, DRSS 2 EIREIRR2 8mm (E19)
RIS R TEEIRET () ks, RIS ARt AR B e RIReT
®. @7

[E17 (Fig17)

=18 (Fig.18)

LOOPER ADJUSTMENT

‘When needles are at the bottom end positon ,the distance between looper tips and
the center ling of needles is 2.8mm. (Fig. 19) To adjust the position of looper ,first
loosen nut (B) on looper Holder and move back and forth to the proper position
Then tighten nut (B).(Fig.17)

T ST ETESEHIMIEXRSR
SHERBRAIFIAIE L5, BStHREET RIS AL (B0 A
FRRALER, BEHREEITE AN B R BRI (19 ©) Finii
B, SHEDOEMILE.

IERERPSEHATEHER LA () (B2 MEIRIRET B B, HiE
RS (W ONTE, [RTRE IR, RIS

Timing of needle and loopers movement

‘While needles move up from bottom end position and loopers also move forward
form rear end position until looper pomnt reach the right side edge of needle
(Fig.20)A) .the looper point should be 1.5mm away fiom the top edge of needle
eye.

While needles move down fiom top end position and loopers also move
backward to front end position until same location as above shown on Fig, 20(B).
Looper paint should be 3.0mm away from the top edge of needle eye For
adjustment by loosening screws (B) and move the position of Eccentric Cam (A)
(Fig21) bacd and forth the speeds of needles and loopers. Movement can be
adjusted slower or faster coordinately.

2.8mm

19 (Fig.19) #20 (Fig20)
+—. TEHEREITIXR

LIREAT (A) TALSALER, REF (A iS5 m 2 ERIEIRR A
05-1mm. (&23) TS SHREAT (A) ZIBBYEIREA00. lmm.,  (E24)
R

| FETIMERER SR AT DE B2 T (© (B23) .

2 HEEF R UET O BRELRSE,

JIFRERTE DRSE. BHSEETO.

[E21 Fig21)

Interrelation of and thread weaers

‘When thread weavers are at the left dead end position ,the right side of thread
weavers is away from the fight side of loopers by 0.5-1mm (Fig.23) And ,the gap
between loopers and Thread Weavers is 0-0. lmm(Fig.24).

For adjustment:

1.Loosen but slightly screw (C) on the shaft of thread weavers (Fig.23)

2 Tum belt pulley to move the lever of thread weavers (D) (o left dead end.
3.Adjust loopers and thread weavers to meet all requirements mention above then

tighten screw (C).

+=. BREATHEE
HRERAT (W) SHEHERRGR (B122) FreA02-04mm, HEHTFE NEa I ERT

, TBEEIRET B) (E23) #740, FHFEHREAT (A) 2 (B2 fiRRSHE
ERATHTTT, BRI,

Setting of thread weavers

The gap between thread weavers and needles is (Fig.22), about 0.2-0 4o, Move
needle bar to its low bottom end position then loosen screws (B) (Fig.23) and move
thread weaver to position shoen (Fig.22),then tight screw (B) Be sure all Thread
Weavers are paralleled when tightening screw (B).

Needle

E22 (Fig22) [E23 (Fig23)

[E24 (Fig24)

+=. THekbleErnEE

LHATEETHEEAPOIER, SHEPEAT (W BIEFA TS
FHaE HA.

P E5)

LSRR DR () BIRIZsT O RIEERZERUE, BHE O, Fm
{EAHEENE, FEEAE.

2HIERT, ITRMBET (), Fidikes B) ETRShAZBHIEIZET B . &
MBS ERMEREmMR, HB%ER:

FRgk, SPZ: 7-10mm(D) (ER6) .

BB 10-15MD) (D) (F26) .

Adjustment of Tooper thread take-up

When the needles tip were moved down to the position of the center of loopers
back the looper thread take-up lever (A) starts to move upward from its bottom
deadend .

For adjustment (Fig.25)

1.Loosen screw (C) to release eccentric cam (F) and move
eccentric cam to a proper position ,by turning forward for faster
and backward for slower take-up motion ,Then tighten screw.
2.For micro-adjustment: Loosen screw (E) and move Thread Guide
(B) up and/or down to the proper position then tighten screw (E)
.The quantity of thread feeded varys with the kinds of thread.
Forrefence:

Cotton $ sp headtr:7-10mm (D) (Fig.26)

Nylon thread :10-15mm(Fig 26)

[&25 (Fig25)

[#26 (Fig 26)

. EIRITHERE

BHF OAZEESEE, BHhTERSHREAERS }908-1.5mm, Fi
F12mm. (E27)

R AL (ERS)

LITHSEF S (C) MIEIESRET (A) .

2 FTRERHAT T (O (FRTE RIR ST, BEEIRT ().
3EEEEESE (D) BIEEIZET B) 137, VERE EEERER T RIESE
HIEIZETB) . (E29)

AW ROZFRAE T (O A HERFT.



Feed dog adjustment

When feed dogs (C) move to the highest position the distance from the tips of
feed dogs to the face of Needle plate is 0.8-1.5mm. The average is 1.2mm (Fig.27)
. For adjustment: (Fig.28)

1.Loosen screw (A) on Feed Dog (C)»

2 Move Feed Gog (C) up and/or down to meet above requirement then tighten
screw (A).

3.Loosen screw (B) and move stop pin (D) upward to the bottom of Feed Dog
(E) then fighten screw (B) (Fig 28)

4. Be sure to check the parallel among feed dogs.

TH. EARF TR
AR BB ST (B . VR

iR (F), AR08 (G) Ry, REERRIFARET (B), BERARTF () S
HRFAT (B9 SRR ) -

Feed dog’s parallel adjustment

When the feed dogs are at the nighest position they should be parallel to Needle
plate surface (Fig27). For adjustment:

Holding screw nut (F) firmly and loosen screw (G) then to adjust screw (E) for the
teeth surface of Feed Dogs ,is paralleled needle plate (Fig.28)

S

27 Fig27)

+7%. STEERYEEE

L E TR (A), FHASRITEE,
et RESTREERER M, BT
ZEFAFEER, MitiRE. (ER9)
2EIERETERE, JGTFARIEHATE 5 TahE
¥, RN\, JEEEHIRRS, DkEHE
FILRZS.

Stitch length adjustment

1.Push stitch length regulator bottom (A) and tum pulley until the bottom lock in
the stitch regulater Then Jtum pulley again to reach desired stitch length.then
Jfelease the bottom (Fig 29).

2. Tum pulley clockwise for longer stitch length,vicever’saBe sure to tum off
motor when adjusting.

T+t [EHEeRERE

LEHTE TRPRGIET ER24mm, fERIS 1RGN, BIAERNAGE
PR (ERO)

LIt B) EEig] (W 5, BiERmE.
2T E AKME, BIISIEET (W), EREENTR, FENIE.

E29 (Fig29)

Rear puller adjustment

When needle bar moves upward fromits dead bottom end about 24mm, the rear
pulley cam starts moving - To adjust:(Fig.30)

1.Loosen screws (A) on eccentric cam (B) then tighten a little bit.

2.Tum pulley to have Needle Bar and rear puller reach their proper tinerrelat-ed
position .Then tighten screw (A) .Tum eccentric cam forward to have faster
motion . Vice ver’sa.

T\ RS IR AR AR

LEURESS, $THGEM (O EAZE®) . (BB

2AGEAT (A) BIEHREE, ERTEEN (CHAED MR E ), 1EEH 07 N
HEER.

3ARIERT, UMBNE (A RHER B) L), £ EEZ. (&3

Feeding adjustment of rear puller

1.Take off cover and Release nut (B) on connector (A). (Fig.31)

2Move connector (A) back and forth for more or less feeding length Jtoward (C)
dilection reduce feeding length.,

3. Formicro adjustiment release nut (A) and move connector (B) upward for longer
and downward for shorter feeding length respectively . (Fig.32)

30 Fig30)

+h. ETREEEPRAEEE

FTRERERR: B TREHE FMEaaBmRAH, BRESTREH
HlEBEA0.5mm (B33), EFRRTE(T. .

LTI TERE: 25T (A B, R TR, FESMEST W E
TRHEERQ), F TR, BEHSIETAO . @EB33)

2 [BIBR0.SmBAYIEREE . 4N (B34 s, VEERIEET (1), ¥ ETSRECRE)RE
J90.5mmE i RRIE (D) (B134) FERAMEST (O FHFESET (), 25T W)

55 ) B EFL T A RAEIRE90.5mm, BHISEET () .

3 SRR AR SR IVEREET (A) MRIRE e TEgEEh, WIE I

K, RzESRN. (E39)

[#31 (Fig31) E32 (Fig.32)

Gap adjustment of top and lower rollers

The feeth gap between top and lower rollers should be 0.5mm (Fig.33) ,when the
lower roller is free and at its dead bottom end and parallel to the top roller.
Toadjust:

1.Paralleling adjustment :

Paralleling Loosen screw (A) .and top and lower rollers parallel  Tighten screw (A)
slightly and move frame Base (C) up and down to its smooth . The tighten screw
(A). (Fig33)

2.Gap referring (Fig.34):

Loosen nut (D) and tum screw (H) to reach 0.5mm gap between top and lower
rollers . Then tighten screw nut (D) (Fig34) release screws (K) slightly and adjust
connector (J) to keep the space between the bottom edge of screw (L) and the edge
of slot on connector (J) at 0.5mm. Then tighten screw (K).

3. Pressure adjust:

Tum pressure control konb (A) clockwise to increase the pressure of top «
vice ver’sa(Fig35) .

roller,

34 (Fig 34)






—. HlreEkfr/

Frane assemblies

5 EE v t 5 | %05 | Description | 2 E
No Remark » Part No. | Ref.Part.No P Number
1 B2ET M4X 3.6 305520001 SM49E Screw 1
2 R 30528001 KP60 Washer 1
3 6. 8. 12. 13%FHLH |Bi¥ e 30512001 DA8O Eye Guide Assy. 1
4 4% H By 3 4H A 30511001 KC69 Eye Guide Assy. 1
5 B2AT M3.5X6 S04016 SM132 Screw 2
6 sk 20131063 MA84 Brand 1
7 BEAT M4 X0. 7 305511016  [SM433 Screw 5
8 4 30512002 MA79 Guide 1
9 E P03025 PM413 Pin 1
10 A 300215 VA19P Guide 1
11 iy 300216 MAS2 Eye Guide 1
12 E 30526001 PM404 Pin 1
13 I A 30501005 VAO1 Lower Macine 1
14 B24T SM1/8X44 [201S17003  |SM152 Screw 2
15 P IEET s05001 | Screw 4
16 Y4 PO2001 | Pin 2
17 HES] 30522001 KH48 Oil Seal 1
18 BEAT M4 X 15 S04019 SM44B Screw 10
19 (LY 30337001 VA06 Brand 1
20 HES] 30522001 KH48 Oil Seal 1
21 JK8008VCH WLk 5 300217 VAO05 Left Cover 1
21 JK8009VCH WLk 5 301811 VAO05 Left Cover 1
22 JKS8009VCH JE 5 T 30501049 VA04 sticker
22 JK8008VCH e i I 2 30522072 VA04 sticker 1
23 HES] 30322009 KH48 Oil Seal 1
24 YRR 30522003 VA24 Washer 1
25 ok 300218 VA25 Left Cover 1
26 HES] 30522005 VA25-2 Oil Seal 1
27 BEAT M4 X 30 305512002  [SM416 Screw 4
28 6. 8. 12, I34HHLH [#44% 30511003 VAO7P Plate 1
29 TH T 20111005 KC57 Oil Sight Window 1
30 HES] 20122018 KC58 Oil Seal 1
31 A5 LR Bl 44 30512081 VA06 Eye Guide Plate 1
31 6. 8. 12, 13%FHLA | 30512082 VAO06 Eye Guide Plate 1
32 AT 305520003  [SM670 Screw 4
33 JK8008VCHH k% 300219 VAO02 Top Cover 1
33 JK8009VCHH k% 301812 VAO02 Top Cover 1
34 HES] 30522024 A03 Oil Seal 1
35 JK8008VCH Bl5e 15 300224 VAO08 Upper Macine 1
35 JK8009VCH Bl5e 15 301810 VAO08 Upper Macine 1
36 4T SM1/8X44 |305S12002  [SM417 Screw 3
37 G 30511002 VA23 Belt Cover Assy. 1
38 HLTE pt 30537003 VA26 Brand 1
39 IET 2. 5%4 R03001 KA33 Screw 2
40 HES] 30522004 | Oil Seal 1







—. B& & %I/ Cloth Plate assemblies

= TS

s ik 5 | kS g % Descripion | 2

No Remark Part No. Ref.Part.No Number
1 S03002 SM496 B2ET M4AX3.5 Screw 3
2 S02007 SM152 B24T M3 X5 Screw 2
3 30512067 VBO7 4G Cloth Plate Cover 1
4 30512008 VB12 K40 Carko 1
5 L02003 SM433 el Screw 9
6 30512009 VB02 7 9 2% 4R Cover 1
7 301517001 SM160 el Screw 4
8 45HHIER (30515009 E9xxx EHAR Needle Plate 1
8 65HHLEH (30515003 E9xxx EHAR Needle Plate 1
8 8EHHIEH (30515004 E9xxx EHAR Needle Plate 1
8 124815 |30515002 E9xxx £ #R Needle Plate 1
8 1348l L |30515005 E9xxx (AR Needle Plate 1
9 S01073 SM130 BEAT M3.5X3 Screw 4
10 S01005 SM433 B2E] MAXS Screw 4
11 30512021 VBO7 AR Bracket 1
12 3052200600 VB18 IR Feed Bar Oil Seal 1
13 305511005 SM152 BEET MAX0.7X8 |Screw 2
14 S01038 SM435 BEAT M4 X 10 Screw 3
15 30512011 VB11 Bk Sheet Iron 1
16 301517001 SM152 IEAT 9/647X40  |Screw 2
17 30512012 VB11-1 HITIAR Bland 1
18 N01004 NM511 g Nut 1
19 30512066 VB14 4% 5 H da bR Side Cover 1
20 30502001 VB04 R T Button 1
21 30527001 VB03 ERE S Spring 1
22 30512014 VB15 K40 KaKo 1
23 30512017 VB16 el KaKo 2
24 30522012 VBO1 VAo Washer 1
25 H05003 EMO050 £ Ring 1
26 30512015 VB19 EMR Bland 1
27 S01059 SM534 BET Screw 2
28 S01060 SM630 B24ET M5 X6 Screw 1
29 30503001 VB13 P Washer 2
30 30528002 WMA40 Vi35 Yt Washer 1
31 30512016 VB17 P Washer 1
32 po1001 | Y4 Pin 2







=. ERERMH/Feed assemblies

= VA =1 = NG =L
75 #IE frE B u % Description| 2 T
No Remark Part No. Ref.Part.No Number
1 305514003 SM103 BEET M3.5X5 Screw 2
2 S05002 SM612 BEET M6X0.75X15.2 [Screw 1
3 20123021 VCi11l R Oil Wick 1
4 30526002 VCO08 B Pin 1
5 30504001 VCOo7 R Crank 1
6 S10014 SM502 B24T M5 X5 Screw 4
7 30508001 MH73 = Ring 1
8 20128031 CL13 Hp Washer 1
9 30503002 VC09S W% Sleeve 1
10 3051000100 | . O R LA Felt 1
11 30502002 VC06 Josy SR Shaft 1
12 30508004 VC23 £ Spring 1
13 20123021 VD30D-2 2k Oil Wick 1
14 so9002 | EE] Pin 1
15 30524001 V(24 VK Bearing 1
16 30503004 VCO03S =1 Bushing 1
17 30501031 VCO02 IR Crank 1
18 30559002 SM600 BEET M6X0. 75X 8 Screw 2
19 305514001 SK270 BEET SM11/64X 40 Screw 3
20 20123021 VC13 2k Oil Wick 1
21 30503005 VC01S R s Bushing 1
22 30502003 VC12 BT Pin 1
23 305512003 SK496 BEET SM11/64X 40 Screw 1
24 W01006 WKO1 Hp- Washer 1
25 30504003 VC14D A Feed Bar 1
26 S01061 SM131 WZET M3.5X5 Screw 1
28 30526003 vCc21 iR Pin 1
28 20123021 KM15 2k Oil Wick 1
29 30506001 VC16D T Feed 1
30 305514002 SK216 BEET SM11/64X 40 Screw 2
31 30526005 PM301 BT Pin 1
32 S01062 SK213 B2ET SM1/8 X 44 Screw 1
33 30526006 VC18D BT Pin 1
34 305516001 NK55 A Nut 1
35 AL |30514009 DIXxx Fik Feed Dog 1
35 64FHLER 130514003 DIxxXx Tk Feed Dog 1
35 85tHLE A |30514004 DIXxx Fik Feed Dog 1
35 1261015 F 130514002 DIXXX T Feed Dog 1
35 13%HHLEH  [30514005 D9Xxx ¥k Feed Dog 1
36 305511001 SK265 BEAT SM11/64X40 Screw 1
37 30527002 VC19 L Spring 1
38 305520004 SK497 BEET M3.5X2.5 Screw 1
39 30510001 VC25 fRCa Ty 5 Eccent 1
40 30505001 VC22D AT Eccent 1

10




11



9. F#EEAE/Crankshaft Drive assemblies

2 HiE % = BHAE o % Description #
No Remark Part No. Ref.Part.No Number
1 S01011 SM532 BEET M5X 10 Screw 3
2 30523006 VD02-2 ik Felt 1
3 400085 VD02 K 75 Bearing Cover 1
4 30522008 VD05 i Washer 1
5 S12001 SM604 WEET M6X 8 Screw 2
6 30522020 MD25 itEE) Oil Seal 1
7 30528003 VDO03-2 R Washer 3
8 20123021 VD30D-2 ek Felt 2
9 300222 VD01 ki Machine Pulley 1
10 30524002 VDO03-1 SR A R Bearing 1
11 S10029 SM602 BEET M6X 5 Screw 2
12 30508004 VC23 B3 Spring 1
13 30508009 VCLO3 +# Spring 1
14 3051001100 VCLO02D HEATALLF Rod Assembly 1
15 30222003 VDO07-1 j- 2N Pin 2
16 400056 VD07 % Crank Assembly 1
17 P01007 PM401 T Pin 1
18 30510002 VD09 T Eccent 1
19 30503009 VD08 IS Bushing 1
20 | ”{’Qﬁgﬂaﬁgﬁg%ﬁ 3050402300 | HRTERAL I Crank Assembly 1
21 30525015 VD46 Wik Gear Wheel 1
22 305514009 ... WZAT SM9/64X40  [Screw 1
23 305514010 | B2ET SM9/64 X 40 Screw 1
24 30509020 KP74 B BRI T R Ratchet 1
25 305514008 SM139 H2ET Screw 2
26 3050502100 ... A A Deliver Fabric Assy. 1
27 S09002 SM606 2L Screw 5
28 305520008 SK490 BRET Screw 2
29 s01024 | AT AR IRETMY Screw 1
30 30527011 | . IEATLA s Spring 1
31 30510018 VD43 B LS Cam 1
32 S07001 | WZET M3X8.2 Screw 2
33 30505024 VD45 SEFT Link 1
34 30524005 ... TRET K Bearing 1
35 S02013 | W24 Screw 2
36 30510017 VD44 EAT IS Cam 1
37 30508010 | AR Spring 1
38 305514001 | IZET SM11/64X40 [Screw 2
39 30526030 KP18-1 T Pin 1
40 305511020 SM107 HEAT Screw 1
41 30510016 VD47 A E R Deliver Wheel 1
42 S09010 SM602 W24T Screw 5
43 30510005 VD31 o Eccent 1
44 30524004 VD24 AT K Bearing 2
45 30505006 VD25 EFF Rod 2
46 305514003 SM103 BRET M3.5X5 Screw 4
47 30508003 VD26 53 Spring 2
48 30503011 VvD27 & Bushing 1
49 30523012 VD30D i3 Oil Wick 1
50 30510005 VD31 Lo 58 Eccent 1
51 30524001 vC24 TRE A& Bearing 1
52 30503010 VD28 & Bushing 1
53 30502005 VD29 F4h Shaft 1
54 3051000500 | (Lo %6 2H A Eccent Assembly 1
55 30525001 VD04 WAFF Worm 1
56 30510010 VCLO1 o 5E Eccent 1
57 =\ J&KERBAF104F |3051000100 ... Fo O ME A (Felt 1




GDLHA
LD 6% A
(D84
G124 A

G134 A

5 6. 8. 12. 134H
@ (15) 17, 23 254H

13



F BALEM/Thread Takeup assemblies

= Nl — = NG I=A

e H/VE = SHEMT 4 % Description B =

No Remark Part No. | Ref.Part.No Number
1 305513006 |SM610 H2ET M6 X 10 Screw 1
2 30504004 |VEO1 i Crank 1
3 30526008 |VF10 T Pin 2
4 20123021 [vci1i1 TH 2% Oil Wick 1
5 20128010 |KL11 Hp Washer 4
6 30503012 |VEO09S GIES Bushing 1
7 206511003 [SM130 BT M3.5X4  |Screw 1
8 30502006 |VEO4 kRl Shaft 1
9 30517003 |VE30 MR Spreader 4
10 30512024 |VE10D LR Feed Bar Oil Seq 1
11 30504005 |VEO5 i Crank 1
12 W01005 WM100 o Washer 2
13 30505006 |VD25 fRta Y56 Eccent 2
14 30503013 |VEO03S GIES Bushing 1
15 A5 HLEH 30513001 |[VE32 puRs Thread guide 1
15 6. 8. 12, 13%FHLH 30513002 [VE32 ot & Thread guide 1
15 17. 23. 25%1HLH 30513028 |VE32 2k Thread guide 1
16 S05004 SM511 HRET M5X 14 Screw 1
17 30502007 |VE23 WA Adjusting Bar 1
18 30504006 |VEO7 i Crank 1
19 30527004 |VEO8 I Spring 1
20 305530002 |VE06 HEZi Thread Takeup 1
21 30509004 |VE45 I Nut 2
22 3050403100 [VE11 TSRS EE [Rivit Seat 1
23 201S14002 |SK270 24T 11/64x40 |Screw 2
24 3050800400 |VE13D 1418 Coller 1
25 30503014 |VE14S SR Bushing 1
26 305511016 |SM431 25T M4x0.7x6 [Screw 2
27 HO05011 EM090 R Spring 1
28 30503018 |VE27S RS Bushing 1
29 30526022 |VE15 ko Link 1
30 30528006 |VE16 e Washer 2
31 30527006 |VE17 T Spring 1
32 30503016 |VE18S G Bushing 1
33 305512005 [SM331 125T 1/8x44 Screw 1
34 30527005 |VE21 P Spring 1
35 30512025 |VE25 By AR Bland 1
36 30512026 |VE24 tb X Washer 1
37 30508009 |EMO060 % Spring 1
38 30503015 |VE22S RS Bushing 1
39 FEHERRMAPMHAE S [305617002  |VES1 LEF looper 1
39 fEHEEHRMMALIE 4 [305617006  |VES51 g looper 1
40 FEHEFRRAMANYLILE S |S01062 SK213 1247 M3.5x6.5 |Screw 1
41 FHEHETRMNAE S |30517001  |VE49 P Needle Guard 1
41 30517008 |VES50 FEE Needle Guard 1
42 A5 HLEH 30504028  [L9xxx T4 Looper Holder 1
42 64 H1L % H 30504016  |L9xxx LE L Looper Holder 1
42 85l E& H 30504017  [L9xxx T4 Looper Holder 1
42 12%HH1L % H 30504009  |L9xxx LE L Looper Holder 1
42 135HHLEH 30504018  [L9xxx ! Looper Holder 1
43 FEHERRMEMALLE S [3056511002 |SK532 I24T 9/64%x40  |Screw 1
44 305511003 |SK237 IZET Screw 2
45 30503017 |VE28S EES Bushing 2
46 TEHEFRMMHIAES [305514002 |SK329 IZ4T 1/8%x44 Screw 1
47 A5 30502034 |R9xx4 WL}l Shaft 1
47 65L& H 30502024 |R9xx4 WLl Shaft 1
47 8EHHLE H 30502025 |R9xx4 WL}l Shaft 1
47 124+ HLE A 30502009 [R9xx4 Wl Shaft 1
47 13%HHLE H 30502026 |R9xx4 Wk Shaft 1

14




15



D

7N WBEFEB 4 /Needle Feeding assemblies

- TS

Fs | &E [ 5 BEMS v Description | 2Bt

No Remark Part No. Ref.Part.No Number
1 30522011 MQ21 HiE Oil Seal 2
2 30503019 VE44 (EES Bushing 1
3 20128008 MT29D P Washing 1
4 30508001 MH73 4 Ring 1
5 S10014 SM502 W2E] M5X 5 Screw 2
6 30504010 VE42 BR A Crank 1
7 305513006 SM610 PEET M6X0.75X10  |Screw 2
8 3050402300 | . BR A4 Crank 1
9 30503009 VD08 (EES Bushing 1
10 30502010 VE41 T Shaft 1
11 30503020 VE38 LSS Bushing 1
12 30505007 VE36D R Link 1
13 S05002 SM612 BEET M6X0. 75X 15. 2 [Screw 1
14 30505008 VE34D A Link 1
15 305514003 SM103 B2ET M3.5X5 Screw 3
16 30526008 VF10 4T Pin 2
17 20123021 VC11 S Oil Wick 1
18 30509005 VE33D R R Slider 1
19 305514001 SK270 BEAT SM11/64X40 Screw 2

16




17, 23+ 254 A

G5 6. 8. 12, 13HA
&)

LEER QL)
641 (IL)
B4t (1L)
124 RQL)
134T A(1L)

(®
(18) 6+ 8+ 12415 A
(18) 13+ 17+ 23+ 254t A4t£ A

1L B4
ieut14 (D)

17



+. &HFFER{:/Needle Bar assemblies

5 #ik f 5 | 3EMHE - Descripton | 2%
No Remark Part No. [Ref.Part.No Numbe
1 S01038 SM132 H24T M4X 10 Screw 1
2 AEFHLEH 30513003 VF19 i £k Thread guide 1
2 6. 8. 12. 13%4#HLH 30513006 VF19 UR57 Thread guide 1
2 17. 23. 25491 [30513026 VF19 Tk Thread guide 1
3 30502011 VF12D BT Needle bar 1
4 3052201200 |VFO7 HES] Oil Seal 1
5 305512004 |SM184 H24T M3.5X8.5 Screw 2
6 30503021 VF13 EEs Bushing 1
7 30523013 JHRR 1
8 305511016 |SM431 IBET MAX0.7X6 |Screw 2
9 30509006 VF09 ARAREEN Needle slider 1
10 S01011 SM532 PRET Screw 1
11 30503022 VF14 e Bushing 1
12 30509007 VF11D Fo Rivet 1
13 305514002 |SK216 B24T 1/8X 44 Screw 4
14 4EFHLE 30534009 M9**4 Bk Needle Holer Assy. 1
14 65 ML 30534003 MO**4 ek Needle Holer Assy. 1
14 SEMHLE H 30534004 MO**4 e sk Needle Holer Assy. 1
14 125115 H 30534002 MO**4 ek Needle Holer Assy. 1
14 135 HLE A 30534005 M9**4 B3k Needle Holer Assy. 1
15 305511004 | JEET Screm 2
16 305520008 |SK490 2T Screw 2
17 64 % LA R & A 30517004 Uo113 LA (148) Needle 1
17 64LL FEH 30517005 Uo113 HLEF (168) Needle 1
18 5L H 30513004 M9**4-1 i 2 Thread guide 1
18 6%F. 8%, 124/ [30513007 M9**4-1 it 2k Thread guide 1
18 13, 17, 23. 25%I'#LH [30513021 M9**4-1 o 2k Thread guide 1
19 305511005 |SK239 B24T M4X0.7X8 |Screw 2
20 30503023 VF06 BE Bushing 1
21 305514006 |SM601 B24T M6X0.75X9 |Screw 2
22 3050500900 |VFO1 FCAT AT 20 A4 Lever 1
23 305514007  |SM600 B24T M6X0.75X8 |Screw 2
24 305520007 |SK491 IRET Screw 2
25 30526011 VF16 Hh A Bk Crank 1
26 30512028 VF22 FiER Cover 1
27 305511006 |SK277 W2ET Screw 1
28 3050402400 | __ M AW ER 20 A Crank Assembly 1
29 S09008 SM502 B24T M5X5 Screw 2
30 30508006 VF05 4] Ring 1
31 30524002 | T K Bearing 1
32 30528003 VF04 o Washer 2
33 30503024 VF03 GIES] Bushing 1
34 305516002 |NK54 e Nut 1
35 305516003  |NK53 [ Nut 1
36 3050203000 [VF23D AGIEFF A Connection assy. 1
37 S05004 SM511 2T Screw 1
38 30502013 VF02 A Shaft 1
39 30505012 VF08 DY AR Crank 1
40 30526008 VF10 BT Pin 2
41 20123021 VvC11 i Oil Seal 1
42 S01003 SM438 B24ET M4 X 12 Screw 2
43 20622019 | HES] Oil wick 1
44 30509010 VF17 ik £ [ 58 R Thread Guide Rivet Seat] 1
45 4EHHLE H 30513005 VF18 b4 Thread guide 1
45 6. 8. 12, 13%#LAH |30513008 VF18P o2 Thread guide 1
45 17+ 23. 254F¥LH (30513047 VF18P BUR57 Thread guide 1
46 30605004  |______ FEAT LA Crank Assembly 1
47 3052201500 |__ . .. bS] Oil Seal 1




L4
64t R
B4tH
124t R
134t A

6y 8. 12, 134tA

19



I\ EI#4/Presser Foot assemblies

= N = = % =
e it = S P Description B =
No Remark Part No. |Ref.Part.No Number
1 3013002500 ([VJ16 Vi R BT LA Adjusting Bar Assy 1
2 30512035 VJ09 AT Link 1
3 305520009 SK518 BEET M5X4 Screw 1
4 30512029 VJ13 FER Bracket 1
5 30527007 MJ03 L Spring 1
6 S01038 SM438 BZET M4 X 10 Screw 2
7 30509011 VJ20 ki Slider 1
8 305511007 SK502 IRET SM9/64X40 Screw 1
9 30509012 VJo7 o Slider 1
10 305511001 SK265 BRET SM11/64X44 Screw 1
11 30527008 MJ12 4 Spring 1
12 30522014 MJ13 HES] Oil Seal 1
13 30503025 VJ21 BES Bushing 1
14 3052201500 [MJ17 HES] Oil Seal 1
15 30502015 VJ18 il Shaft 1
16 A5 WLE 30516009 po**** JE JH presser foot assy 1
16 64515 H 30516003 po**** FE presser foot assy 1
16 SEFNLE 30516004 PO JE JHI presser foot assy 1
16 124 HLE 30516002 pO**** JE presser foot assy 1
16 L3P H 30516005 pQ*ex* oy il presser foot assy 1
17 S09008 SM502 B2E]T M5X5 Screw 1
18 S01027 SM332 B2E] M3X6 Screw 1
19 45 HLE H 30512030 VJ23 g iRl Eye Guide 1
19 6. 8. 12, 13%MHLH (30512037 VJ23 Bt = Eye Guide 1
20 305811016 SM431 BE4T M4X0.7X6 Screw 3
21 30512031 VJ0o3 FEHR Bracket 1
22 3051203200 [VJ05-2 AT A4 A Lever Assembly 1
23 S05004 SM534 B2ET M5X 14 Screw 1
24 30504011 VJo4 B[] BB Tighten 1
25 30527010 VJ14 P Spring 1
26 30526014 VJ12D BT Pin 1
27 3052201700 |KL20 EES] Oil Seal 1
28 30527009 VJ10 JF 14 Pin 2
29 30503026 VJ06D & Bushing 1
30 30502016 VJ02 A= Thread Guide 1
31 3050201700 |VJO3 FA 2 Shaft 1
32 30510006 VJ01-3 PR Eccent Bushing 1
33 30512036 VJ11D it A Crank 1
34 S05002 SM612 25T M6X0.75X15.2 |Screw 1
35 30504012 VJ0o8 it A Crank 1
36 305513013 5 JHEET Screw 1

20




7%
%o / Z] F‘
/A. S\ "X\

LRY
© @



. R B/ Tension Spring assemblies

=) H/iE 5 xS P Description B =
No Remark Part No. [Ref.Part.No Number
1 5L H 30512038 VK13 Pugkan Bracket 1
1 6. 8. 12. 13%4#LH [30512039 VK13 e Bracket 1
2 30501004 VA0S Wl by Upper Macine 1
3 S09012 SM404 12T M4 X5 Screw 1
4 AEHLE 30513009 VK15 i 2k Thread Guide 1
4 6. 8. 12, 13&#HLAH |30513015 VK15 SUR5 Thread Guide 1
4 17, 23, 25%F#HLH |30513025 VK15 i 2k Thread Guide 1
5 P03025 PM413 R AE] Pin 2
6 S02003 SM450 B24AT M4 X5 Screw 1
7 AEHLE 30513010 VK18 i 2k Thread Guide 2
7 6. 8. 12, 13&#¥LH |30513016 VK18 SUR5 Thread Guide 2
7 17, 23, 25%FHLH  |30513022 VK18 i 2k Thread Guide 2
8 305511016  |SM431 BEET MAX0.7X6 [Screw 7
9 AEHLE 30513012 VK11 i 2k Thread Guide 2
9 6. 8. 12, 13&#¥LH |30513017 VK11 SUR57 Thread Guide 1
9 17, 23, 25%F#LH |30513023 VK11 2k Thread Guide 1
10 AEHLE H 30513011 VK22 it 2k Thread Guide 1
11 AL 30531047 VK06 e 2 52 40 1 Tension Spring Assy 1
11 6%, SEMHLE 3053104900 |VKO7 e £k 2L Tension Spring Assy 1
11 12%F. 134MHLEH  |30531048 VK06 e 2k 80 14 Tension Spring Assy 1
12 AEHLE H 30513013 VK17 2k Thread Guide 1
12 6. 8. 12, 13&#HLH |30513018 VK17 SUR57 Thread Guide 1
12 17, 23, 25%F#LH |30513027 VK17 2k Thread Guide 1
13 30501005 VAO01 Wl T Lower Macine 1
14 AEHLE H 30513014 VKO7 i 2k Thread Guide 1
14 6. 8. 12, 13&#HLH |30513019 VKO7 SUR57 Thread Guide 1
14 17. 23. 254U [30513024 VKO7 SUR57 Thread Guide 1
15 20612062 MW400 O Washer 7
16 s01059 | IRET Screw 2

22




23



+. MZEF8:/ Lubrication assemblies

B | & | B | BEHS P Descriotion | &
No Remark | Part No. | Ref.Part.No - P Number
1 S01057 SM447 B2ET MAX 15 Screw 3
2 20337005 KT18 GLR Brand 1
3 300077 KT16 VEIH A i Cover 1
4 20322004 KT17 2 4} F Sticker 1
5 20136001 KT14 YEI A Filter Element 1
6 30503027 ML50 ik pipe 1
7 30521012  |VL14 W Tube 1
8 30121021  |VL19 W Tube 1
9 305511016 |SM431 BEAT M4 X0.7X6 Screw 1
10 30521013  |vL11 W Tube 1
11 305511016 |[SM435 BEET MAX0.7X10 Screw 3
12 30121022  |VL16 W Tube 1
13 3052000100 [MLO1 HER Pump 1
14 30536001  |[VL12 WL Joint 1
15 30121022  |VL15 T Tube 1
16 30121022  |VL17 T Tube 1
17 305513003 |SM812 BEAT M8 X 25 Screw 4
18 3052101300 |[VLO7 HE A Tube Assemlby 1
19 30523010 VL13 THAR Felt 1
20 30511004  [VLO6D W Oil Window 1
21 H04001 EM164 & Spring 1
22 30512040 MB15 JEM filter 1
23 305511010 |[SK310 TRHRIEET SM3/8X 28  [Screw 1
24 305513004 |SM611 BEAT M6 X 14. 8 Screw 2
25 30501006 VLol VAL Oil Reservoir Assy 1
26 30136005 MWO05 MIE=g o IR Joint 1
27 30121022  |VL20 W Tube 1
28 20636001 KT24 ek Joint 2
29 20528014 KT56 TR BEE] % 4 P Sticker 1
30 20129002 KT26*11 S| Ring 9
31 305511016 | ... BEAT M4 X0.7 Screw 2
32 301530013 |[SK304 BEAT SM1/4 X 40 Screw 3
33 30522018  |VLO2 HES) Oil Seal 1

24




A R

pg Y| H |
FRBAA | 30525013 | 30525008
PRARA | 30525016 | 30525006

25



+—. &/ Transmission assemblies

- o o 2 - A
1 30503028 VCLO7 CEE=S Bushing 1
2 30522019 CL14 MHES) Oil Seal 1
3 S05002 SM617 IBET M6X0.75%X15.2 |Screw 1
4 3050402600 |VCLO5 A ER 2 1 Crank Assembly 1
5 30512045 VCLO05-1 B Washer 1
6 30328007 | B Washer 1
7 30504013 VCL06 i A Crank 1
8 30503029 VCL09 i Bushing 1
9 30522020 VCL10 MHES) Oil Seal 1
10 i (30525014 VCL28 FES A Press Wheel Assy. 1
11 305516007 NM611 2 Nut 1
12 305520007 SK491 BRET 11/64X40 Screw 2
13 30504015 VCL14 i A Crank 1
14 $10014 SM501 24T M5X 4 Screw 4
15 30508007 VCL11 P48 Ring 2
16 30502020 VCL12 S Ha A 1 Tl Crank 1
17 30502019 VCL27 JE A6 Bl Shaft 1
18 S09012 ... IBET MAX5 Screw 1
19 30503030 VCL13 GEESS Bushing 1

20 305516002 NK54 2 Nut 1
21 3050203100 | .. A connection Assy 1
22 305516003 NK53 iz Screw 1
23 30508009 VCLO3 g Spring 1
24 305511016 SM431 AT Screw 2
25 30512046 VCL32 [9E7akie Eye Guide 1
26 S09002 SM603 AT Screw 2
27 3051001100 |VCLO1 ROV LA Eccent Assy 1
28 30502012 VF23D FEI%FF Connection 1
29 30510010 VCLO1 POy 58 Eccent 1
30 305530005 VCLO5 it AR ER Crank 1
31 Tk 30525006 | B A Press Wheel Assy. 1

26







+=. JEraE 24 /After Cam Fight assemblies

= A = = N =
¥ HVE 5 SN P Description B =
No Remark Part No. Ref.Part.No Number
1 305520010 SM491 Ll Screw 1
2 30528011 CL31 o Washer 1
3 N01001 NM410 g Nut 1
4 S01065 SM531 B2ET M5 X6 Screw 2
5 30512047 VCL25 Bk 7 AT Sheet Iron Link 1
6 30512048 VCL35 JE#R Bracket 1
7 S05031 SM614 B2ET M6 20 Screw 2
8 30528011 CL31 Hp- Washer 1
9 30503031 CL26 i 4 Bushing 1
10 305520011 SM681 2T Screw 1
11 305520012 SM492 Ll Screw 1
12 3051205100 CL33 LRl Regulator Plate 1
13 L02012 SM520 EET Screw 2
14 30512049 VCL23 JERR Bracket 1
15 30504014 VCL24 Hi Crank 1
16 S01018 SM440 B24T M4 X 20 Screw 1
17 S05031 SM617 BEAT M6 X 20 Screw 1
18 30509013 VCL22 A b Spring Plate 1
19 30512050 VCL34 JEMR Bracket 1
20 S01055 SM448 B24] M4 X6 Screw 1
21 305511011 SM472 2ET Screw 1
22 3051205100 CL33 LR Regulator Plate 1
23 S09007 SM603 H24T M6 X8 Screw 1
24 305520013 SM682 EET Screw 1
25 30528012 CL34 JEMR Bracket 1
26 3050100800 VCL18 JEFE S Press Wheel Fight 1
27 30526020 VCL19 iR Pin 1
28 30502022 VCL30 i Shaft 1
29 H04001 EM123 & Spring 1
30 30526017 PM302 1 Pin 1
31 30527017 CL28 i Spring 1
32 305530006 CL25 AT Adjusting Screw 1
33 30501007 VCL21 T e Finger Guide 1
34 3050901500 | ___ JE RS AR (U5 st)  [After Cam Assembly 1
34 3050901700 & Py e st)  |After Cam Assembly 1

28




A REAEFHR K (GO HERD

R i I
FRAAA | 30525013 | 30525008
MRARA | 30525014 | 30525006

29




+=. B4/ After Cam assemblies

- v e

FE| #E | B | BEMS - Descripon | 2T

No Remark Part No. Ref.Part.No Number
1 305520014 [SM524 W2AT M5X8.5 Screw 2
2 30522021 CL48 g5 Washer 2
3 305530007 |CL49 iR ER Iron Cover 1
4 30503034 CL50 EAF Bearing 1
5 3050501700 |[CL51 EAFE A connection Assy 1
6 N01004 NM511 g Nut 1
7 W01004 CL48 g5 Washer 1
8 30505020 CL50 EAF Bearing 1
9 B0O7011 CL49 RE K Iron Cover 1
10 30503034 | g Bushing 1
11 30504015 VCL14 A Crank 1
12 305530009 |CL47 AT Screw 1
13 S05037 SM612 WEAT M6 X 15 Screw 1
14 30512055 CL37 MR Jib 1
15 N01004 NM511 2 RRM5 Nut 1
16 S03003 SM451 B2AT M4 X6 Screw 3
17 i [30525013 VCL16 JEetvAER o After Cam Assy 1
18 ik [30525008 VCLO08 5 44 Press Wheel 1
19 30512056 CL38 YR Spring 1
20 S02014 SK373 IEET M3.5X8.5 Screw 5
21 30503063 | SRS Bushing 2
22 NSKFC-20 | LA VR K Bearing 2
23 30503035 VCL15 K E Gear Wheel Cover 1
24 30512057 CL45 FEAR Bracket 1
25 30502023 VCL17 il Shaft 1
26 H04004 cL41 48 Washer 5
27 W01046 CL41 E2 9 Washer 1
28 305511012 [sSm470 I2ET Screw 1
29 S09008 SM502 12T M5X5 Screw 2
30 so1065 | 124T M5X6 Screw 4
31 3050100800 |VCL18 TR HE Press Wheel Fight 1
32 30503036 VCL31 i Bushing 1
33 W01010 WMB800 HJES Washer 1
34 N01008 NM810 BERE M8 Nut 2
35 30512054 | .. 4R Plate 1
36 3050901500 | . Ja i A (K R)  |After Cam Assembly 1
36 3050901700 | . Ja i Oeig ) |After Cam Assembly 1

30




S dull R
B
& T

31



+P0. BEEBEE (1) /Accessories Assemblies

FE | & 5 | Z%HS Description T
No Remark Part No. Ref.Part.No Number
1 40131017 | ... B2 BB dust guard 1
2 20131037 MY02 Vit Oil Can 1
3 20131038 MY03 N AR Oil Can 2
4 20131039 KY04 RF Oil Funnel 1
5 20131041 KY07 6mm/N F T Spanner(6mm) 1
6 20131042 KYO08 Tmm/N F R T Spanner(7mm) 1
7 20131043 KYO09 8mm/N F T Spanner(8mm) 1
8 20131044 MYO09 W 7SI 22 1. 5mm) Inner-hexagon Driver(1.5mm) 1
9 20131046 MY08 2mm P 7S T Inner-hexagon Driver(2mm) 1
10 30131010 MY10 3mm P 7S T Inner-hexagon Driver(3mm) 1
11 30131012 MY11 Amm N 7S A IRCTF Inner-hexagon Driver(4mm) 1
12 20131047 MY12 5mm P 7S P Inner-hexagon Driver(5mm) 1
13 20131056 KY11 6mm P 7S P Inner-hexagon Driver(6mm) 1
14 10131002 KY14 K5 —FIRE ) Screw Driver 1
15 10131003 KY17 thg —IRET T) Screw Driver 1
16 10131004 KY16 ING —ZBBET T] Screw Driver 1
17 20131051 KY18 o Tweezer 1
18 20136001 KT14 JEVH AR Oil Filter 1
19 30517004 Uo113 BLEF Needle 10
20 20131045 MYO09 7SI 22 1. 6mm) Inner-hexagon Driver(1.6mm) 1
21 30531029 | i B RAFEA Parts list Instruction book 1
22 30131018 KY21 %k Chain 1
23 JEE IKAC 44130135004 | iy Leather belt 1
24 HIRAL & [3053004000 | . JK-M8009VC-AZ 4% H Uk 54 %% |Direct-drive interlock controlle 1

32







+H. PHEERA (2) /Accessories Assemblies

¥ 5 H/iE = SEMT o ¥ o=
No Remark Part No. | Ref.Part.No S Description Number
1 A5HHLE 30532002 | ___ o Fight 1
2 6%+ H 30532003 ... ___ o Fight 1
3 8% H 30532004 | . 2 Fight 1
4 12, 13, 17, 23, 25%FHLA| 30532005 |..._..._. 2 Fight 1

34




35



75 R (3) /Accessories Assemblies

¥ % =
Fis | &E | #E5 | 3%#% v | Description | H FE
No Remark | Part No. | Ref.Part.NO Number
1 30122029 206338 TH AR B Rubber cushion 4
2 20131028 206336 A ] 5 e R Nut 4
3 20131027 4512 RN /S fi24ET  |Bolt 4
4 20131029 KX08 AR Washer 8
5 30122029 KX09 FEHR IR 2 Rubber cushion 4
6 30103078 | R R Spacer 4
7 30122031 | ... Jik 7= T Rubber cushion 4
8 30531028 | ... Ry Accessory Box 1
9 30532001 VNO1 JK8008 2 4K Rest board 2
10 301S30018 | .. WEET Screw 4
11 30531025 | ... AR (D Box 1
12 30531026 | AR CH) Box 1
13 30531027 | .. KA Paper Box 1

36




37



++t. DI EIREFH#MH/DI Special for direct drive assemblies

n N E——
Fre R/IE s ZEAMT P Description H =
No Remark Part No. Ref.Part.No Number
1 30501004 VAO08 LI e Upper Macine 1
2 400085 VD02 Sk i Bearing Cover 1
3 400056 VD07 R A Crank Assembly 1
4 30533001 EIXEAL Motor direct drive 1
5 30511011 LI E Motor cover 1
6 S01059 BRETM5 Screw 4

38




PR

&= EZF# Standard Mearsurement Part List

e | f§§§y ¢¢¢¢7? P '
ﬁﬁ W @ \/} & \*'Z/
kg GES SN B Fih Iyl MREHHh L4 B
1% MODEL SYB | NEEDLE | NEEDLE | NEED FEED | PRESSER | PETAINER | LOOPER | /b

CLASS | HOLDER | CLAWP | PLATE DOG FOOT | HOLDER | HOLDER

64P 1/4 | 30534009 | 30515009 | 30514009 | 30516009 | 30502034 | 30504028 |  14#

80P 5/16 | 30534018 | 30515019 | 30514020 | 30516021 | 30502050 | 30504040 |  16#
JK-8009VC-040

85P 1/3 | 30534001 | 30515001 | 30514001 | 30516001 | 30502008 | 30504008 |  16#

95p 3/8 | 30534013 | 30515013 | 30514013 | 30516013 | 305020032 | 30504024 |  16%

48P 3/16 | 30534012 | 30515012 | 30514012 | 30516012 | 305020031 | 30504023 |  14#

64P 1/4 | 30534003 | 30515003 | 30514003 | 30516003 | 305020024 | 30504016 |  14#
JK-8009VC-060 | 80P 5/16 | 30534011 | 30515011 | 30514011 | 30516011 | 30502030 | 30504030 |  16#

85P 1/3 | 30534016 | 30515017 | 30514018 | 30516018 | 30502037 | 30504038 |  16#

95p 3/8 | 30534022 | 30515051 | 30514024 | 30516025 | 30502054 | 30504044 |  16#

32p 1/8 | 30534014 | 30515015 | 30514015 | 30516016 | 30502036 | 30504031 |  14#

48P 3/16 | 30534020 | 30515021 | 30514022 | 30516023 | 30502052 | 30504042 |  14%
JK-8009VC-080

64P 1/4 | 30534004 | 30515004 | 30514004 | 30516004 | 30502025 | 30504017 |  14#

85P 1/3 | 30534016 | 30515017 | 30514018 | 30516018 | 30502037 | 30504038 |  16#

32p 1/8 | 30534017 | 30515018 | 30514019 | 30516020 | 30502049 | 30504039 |  14#
JK-8009VC-012 | 48P 3/16 | 30534010 | 30515010 | 30514010 | 30516010 | 30502035 | 30504029 |  14%

64P 1/4 | 30534002 | 30515002 | 30514002 | 30516002 | 30502009 | 30504009 |  14#
JK-8009VC-013 | 64-32P | 1/4-1/8 | 30534005 | 30515005 | 30514005 | 30516005 | 30502026 | 30504018 |  14#
JK-8009VC-017 | 32p 1/8 | 30534006 | 30515006 | 30514006 | 30516006 | 30502027 | 30504019 |  14#
JK-8009VC-23 | 32p 1/8 | 30534015 | 30515016 | 30514017 | 30516017 | 30502038 | 30504037 |  14#
JK-8009VC-25 |  32p 1/8 | 30534008 | 30515008 | 30514008 | 30516008 | 30502029 | 30504021 |  14#

39




AR UEC S QBAJK11-2003
Standard code of the products: QB/JK11-2003

I\\\ ﬁ ili i']l T"

JACK SEWING MACHINE

|  HTTP://WWW.CHINAJACK.COM |

MR 4NN /IR Al

JACK SEWING MACHINE CO.,LTD.

@ AT Hit(Address of Company):

ANTHIIENIZAEE15S

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EMHHEE(Domestic Trade Department):

HiE(TEL): 0086-576-88177788 88177789

fEH(FAX): 0086-576-88177758
® [E & (International Trade Department):

H{&E(TEL): 0086-576-88177782 88177774

fEH(FAX): 0086-576-88177787

® F{# (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
fEH(FAX): 0086-576-88177775

® %SRS Bif(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FEOAEN, BFSTEE, HDHDE,

You will be not informed if the file has been revised. Please sct sample as standard.

® 20161




	8009VC零件样本.pdf
	JK-8008VC型多针缝纫机使用说明及零件样本.pdf




